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FRONT END FRAME ASSEMBLY - EVEN & ODD MACHINES

ITEM QTY

PART #

DESCRIPTION

DESCRIPTION

1 1 088-500-200 CROSSBEAM WELDMENT, WIDE DUCT

2 1 090-004-006 SIDE FRAME, 7-PIN SIDE, ODD & EVEN

3 1 090-004-003 SIDE FRAME, 10-PIN SIDE, EVEN MACHINE

4 1 090-004-002 SIDE FRAME, 10-PIN SIDE, ODD MACHINE

5 1 090-005-647 FRAME BRACE WELDMENT, 10-PIN SIDE

6 1 090-005-646 FRAME BRACE WELDMENT, 7-PIN SIDE

7 1 070-006-414 REAR PLATFORM SUPPORT, 7-PIN SIDE EVEN
MACHINE, 10-PIN SIDE ODD MACHINE

8 1 070-006-405 PLATFORM SUPPORT BRACKET, COMMON

9 4 809-865-325 SCREW, HEX, 3/8-16 X 2

10 22  948-767-132 FLAT WASHER, .41 X .73 X .06

11 16  844-065-002 NUT, STOVER LOCK, 3/8-16

12 2 809-865-104 SCREW, HEX, 3/8-16 X 6%

13 6 947-356-617 FLAT WASHER, 5/16 USS

14 2 088-500-222 CROSSBEAM SPACER

15 10 809-865-165 SCREW, HEX, 3/8-16 X 1

16 1 090-005-034 CROSSBEAM END PLATE

400-088-120 © 2012 QubicaAMF Bowling Products, Inc Page 5-7

Rev. Date: 02/2012



